HASHIMA

INDUSTRIAL 0,

WITH WATER TANK

/,—'\\Q'
&
&Y 42
&
7\
T /
N
7
mmum e —

HI-350P$S
PARTS LIST

IEAD OFFICE : 3-18, HIGASHI KINPO-CHO, GIFU-CITY, JAPAN,
BUSINESS OFFICE : 7-8, AYOGE GIFU-CITY, JAPAN,

EQ
From the Library of Superior Sewing Machine & Supply LLC e setiors



EXPLODED VIEW

| ACCESSORY-1 |

i)

ACCESSORY-3

Jim g

b e )

WIRING DIAGRAM

it —=1

C L T vensnon
s i ?_- & i F}HJfSCE
|

: e *LE—0

{Qe_mm = : ;swnrcn? ) % leJ 'HEATER

S T R SPARK rhy 13 . 120V-1200W

i { ‘? i L_a -\n_ltsnigi = fﬁ;:f&’:

- { Ld—t Tsotenon (3] | |

! o S L vawe j J,

L & d= et
— J e e a5 S TR
CONTROL MAIN BODY
80X

=l

From the Library of Superior Sewing Machine & Supply LLC




PARTS LIST for HI=-350PS$

Ref. No. Parts Name ! Part No. ! Remarks Ref. No. Parts Name Part No. ’ Remarks
1 Fixing Screw HIP-401 181 | Solenoid Valve HIP-507 | 120V
2 Bottom Plate | 402 18-27 | Solenoid Valvé A "“_50;_.“ 7¥_é27(7); £
341 Heating plate 501 120V-1200W 18-3 Solenoid Valve PN 50; j_— ;G_EV E
3-2 Heating plate 502 220V-1200W 19 Rear handle base cover | 416 l o
3-3 Heating plate 503 = 230V-1100W 20 Handle : 417 :
4-1 Rating plate 403 120V 21 Handle sub-plate ! 41é-~|— T
42 |Rating plate 404 220V 22 | Cord stopper P R
4-3 Rating plate 405 230V 23 Switch 510 T L
5 Heater lead wire (A) 504 24 . Hose connector | —:—20 _; A ]
6 Heater lead wire (B) : 505 | 25 Hose (A) 421 : _;
7 Thermistor 406 o 26 Power cord bushin:g_ _] 422 e
8 Fuse fixing plate 407 o 27-1 Singnal cord - 511 120V-1;?0_0W_
9 Fuse 506 27-2 Singnal cord 512 220V—1260W
10 Band 408 27-3 Singnal cord _51_3” ‘——Z_S(E?OWw
1 Packing (A) 409 28 | Control box (B) i a2 (i
12 Steam generating chamber cover I 410 29-1 ' Transformer - ' . 424 120\}_m 1
13 Cover shell 41 S T 29-2 Transformer T ai . mgzsi% ‘—52:)V__
14 Retaining plate 412 ! 29-3 Transformer _ F 426 F 230V
15 Rubber packing (C) 413 1 11| 455 30—~1 g _fi}wer co'rd asser;bly ——“!‘ _ :'1'2_{; 120VA2 )
16 Rubber packing (D) el R e 30-2 Power cord ass;n:bl_yw . #iln l 428 S ??gv-Ba ;
17 Handle base ] 415 ! 30-3 | Power cord assembly 1 429 | 230V-C3

From the Library of Superior Sewing Machine & Supply LLC




PARTS LIST for HI-350PS

Ref. No. Parts Name Part No. Remark Ref. No. Parts Name Part No. Remark
31 Control box (A) HIP-430 52 M4 X 14 Pan head tapping screw HIP- 608
32-1 Control box complete set 431 120V-1200W 53 M5 %18 Hex.socket head screw 609
32-2 ‘f Control box complete S_Gt 432 220V-1200W 54 M3 x 18 Pan head tapping screw 610
32-3 ‘ Control box complete set 433 230V-1100W 55 M3 x 12 Pan head tapping screw 611
33-1 \ Control circuit board 434 100V-120V 56 M3 %25 Pan head tapping screw 612
33-2 I Control circuit board 435 220-240V 57 M3 %16 Pan head tapping screw 613
- 34 Water tank assembly 514 58 M3x16 Pan head tapping screw 614
35 | Valve 515 59 Power switch 436
36 Hose (B) 516 60 Pilot lamp cover 437
37 Metal connector 517 [ 61 Thermo lamp cover 438
38 Basé - 518 62 Spark killer 439
39 l Accessory-1 701 63 M4 Spring washer 615
s 40 | Accé;s;rya 702 64 M4 Washer 616
i 41 | Accessory-3 703
45 ! M4 x 6 Terminal screw 601
46 I M4 x 8 Washer head tapping screw 602
47 M5 %12 Pan head tapping screw 603
48 M5 x 12 Hex.socket head bolt 604
49 M4 x 6 Truss head tapping screw 605
50 M4 x10 Hex.socket head bolt. 6086
St | MoxBSPanhead screw From the Litsfary of Superigr Sewing Machine & Supply LLC






